
 
1 

 

A report on 

Analysis Of Sewage Treatment Plant at Rai 

 in 

Sonipat Region 

Submitted in the partial fulfiment of the requirements for the award of degree of 

 

MASTER OF TECHNOLOGY 

(Environment Engineering) 

By 

ABHISHEK SAINI 

(2K19/ENE/16) 

 

Under supervision of 

Assistant Professor 

Dr. Geeta Singh 

 

 

 

 

 

 

 

 

 

DEPARTMENT OF ENVIRONMENT ENGINEERING 

DELHI TECHNOLOGICAL UNIVERSITY 

DELHI – 110042 

2020-2021 

 



 
2 

 

 

ACKNOWLEDGEMENT 

 

Any accomplishment requires the efforts of many people and this work is no exception. I 

appreciate the contribution and support which various individuals have provided for the 

successful completion of this study. It may not be possible to mention all by name but the 

following were singled out for their exceptional help. 

First and foremost, I would like to express my deepest gratitude to my project supervisor 

Assistant Prof. Dr. Geeta Singh, Department of Environmental Engineering, Delhi 

Technological University, for her valuable guidance, support, motivation and encouragement 

during the project work, without which the completion of the work would have been impossible. 

I am thankful to the non-teaching staff of the Environmental Engineering department and the 

Library of Delhi Technological University for providing me the relevant information and help, 

whenever required during the course of this project work. I shall also convey my regards to my 

classmates who have supported me in extending their helping hand to prepare the project 

report.  

 

I am also grateful to my office colleagues to help me in providing valuable inputs to my project 

work and sparing me time out of office work. 

  

Last but not the least I convey my deepest love and thanks to my family for their support. 

 

 

 

ABHISHEK SAINI 

 

 

 

 



 
3 

 

      

   DELHI TECHNOLOGICAL UNIVERSITY 

   MAIN BAWANA ROAD, NEW DELHI – 110042 

DEPARTMENT OF ENVIRONMENT ENGINEERING 

 

CERTIFICATE 

 

This is to certify that Mr. ABHISHEK SAINI, M. Tech. student in the Department of 

Environmental Engineering has submitted a project report on “ANALYSIS OF SEWAGE 

TREATMENT PLANT IN SONIPAT REGION” in partial fulfilment of the requirement for 

award of degree of Master of Technology in Environmental Engineering, during the academic 

year 2020-2021.  

 

It is a record of the student’s research work prepared under my supervision and guidance.  

 

 

 

 

 

ASSISTANT PROFESSOR 

DR. GEETA SINGH 

DEPARTMENT OF ENVIRONMENT ENGINEERING 

DELHI TECHNOLOGICAL UNIVERSITY 

 

 



 
4 

 

DECLARATION OF ORIGINALITY 

 

I hereby undertake that I am the sole author of this report. I undertake that this report neither 

infringes upon anyone’s copyright nor violates any proprietary rights to the best of my 

knowledge. Any ideas, techniques, quotations, or any other material form of work of other 

people included in this report, published or otherwise, are fully acknowledged in accordance 

with the standard referencing practices. 

I declare that this is the true copy of my/our report, including all revisions, as approved by my 

advisor and supervisor, and that this report has not been submitted for any other degree to any 

other University or Institution. 

 

 

(31/07/2021) 

ABHISHEK SAINI 

(2K19/ENE/16) 

 

 

 

 

 

 

 

 

 

 

 



 
5 

 

 

ABSTRACT 

Almost 80% of the raw water converted into the wastewater. Sewage treatment is the way 

toward eliminating pollutants from civil wastewater, containing fundamentally family unit 

sewage in addition to some industrial wastewater. Physical, Chemical and Biological cycles 

are utilized to eliminate toxins and produce water in the prescribed standard that are led by 

CPCB. Fundamentally different wastewater boundaries like pH, Total Dissolved Solids (TDS), 

Biological Oxygen Demand (BOD), Chemical Oxygen Demand (COD) and so forth are 

inspected at the inlet, outlet and different various destinations of treatment plant. 

The point of this investigation is to assess the nature of sewage produced from 7.5 MLD STP 

situated at Patla town along EP expressway in SONIPAT, HARYANA which is based on 

Extended Aeration process. 

Investigation of sewage nature of this plant is a basic as the vast majority of the treated gushing 

released into Yamuna waterway staying utilized for water system, watering of parks and 

greens. 

The consequences of these assessments likewise decide if the emanating released into the water 

body are under cut-off points given by CPCB. 

Keywords: Total Dissolved Solids, Biological Oxygen Demand, Chemical Oxygen Demand 

 

 

 

 

 



 
6 

 

CONTENT 

ACKNOWLEDGEMENT               2 

CERTIFICATE                                          3 

DECLARATION                             4 

ABSTRACT                                     5 

CONTENT          6-7 

LIST OF ABBREVIATIONS       8 

LIST OF TABLES         9 

LIST OF FIGURES         10 

CHAPTER 1 - INTRODUCTION                                                                          PAGE NO. 

 

1.1 OVERVIEW         11 

1.2 SEWAGE OVERVIEW        11 

1.3 ORIGIN OF SEWAGE        11 

1.4 COMPONENTS OF WWTP       12-13 

1.5 VARIOUS SEWAGE TECHNOLOGIES     15 

1.5.1 SEQUENCING BATCH REACTOR (SBR)     15-17 

1.5.2 MOVING BED BIO REACTOR (MBBR)      17-18 

1.5.3 MEMBRANE BIO REACTOR (MBR)     19-20 

1.5.4 BIOFOR TECHNOLOGY        20-22 

1.5.5 HIGH RATE ACTIVATED SLUDGE BIOFOR-F TECHNOLOGY  22-24 

1.6 OBJECTIVE OF STUDY        24 

CHAPTER 2 - LITERATURE REVIEW 

 

2.1 WASTEWATER TREATMENT HISTORY     25 

2.2 HISTORY          26 

2.3 TECHNOLOGIES FOR WASTEWATER TREATMENT   26-27 

2.4 COLIFORM EFFICIENCY       27-28 

2.5 TSS & BOD5 REMOVAL FOR VARIOUS TECHNOLOGIES   28-29 

2.6 FUNCTIONING OF WASTWATER TREATMENT PLANT IN INDIA 29-30 



 
7 

 

CHAPTER 3 - MATERIALS & METHODOLGY  

3.1 INTRODUCTION        31 

3.2 SAMPLING & EXPERIMENTAL METHODS     31 

3.2.1 SAMPLING METHODS       31-32 

3.2.2 DISSOLVED OXYGEN TEST PROCEDURE    32-33 

3.2.3 BOD TEST PROCEDURE       34-35 

3.2.4 COD TEST PROCEDURE       35-36 

3.2.5 TSS TEST PROCEDURE       37 

3.3 STANDARDS FOR DISCHARGE OF TREATED SEWAGE WATER 38-39 

CHAPTER 4 - PROJECT AREA  

4.1 GENERAL         40 

4.2 THE PROJECT AREA: 7.5MLD STP       40-43 

CHAPTER 5 - RESULTS & DISCUSSION 

5.1 GENERAL         44 

5.1.1 SAMPLING LOCATIONS       44-45 

5.2 BIOLOGICAL OXYGEN DEMAND      45 

5.3 CHEMICAL OXYGEN DEMAND      46 

5.4 TOTAL SUSPENDED SOLIDS       47 

5.5 BIODEGRADABILITY        48-49 

CHAPTER 6 – CONCLUSION       50-51 

CHAPTER 7 – REFERENCES       52-53 

 

 

 

 

 

 

 

 



 
8 

 

LIST OF ABBREVIATIONS 

 

BOD               -       Biological Oxygen Demand / Biochemical Oxygen Demand 

COD               -       Chemical Oxygen Demand 

TSS                 -        Total Suspended Solids 

TDS                -         Total Dissolved Solids 

SBR                -         Sequential Batch Reactor 

MBBR            -         Moving Bed Bio Reactor 

EX. AER        -         Extended Aeration 

PST                 -         Primary Sedimentation Tank 

SST                 -          Secondary Sedimentation Tank 

BIOFOR         -          Biological Filtration and Oxygenated Reactor 

SAFF              -          Submerged Aeration Fixed Film  

TKN               -           Total Kjeldahl Nitrogen 

WWTP           -           Wastewater Treatment Plant 

STP                -            Sewage Treatment Plant 

SS                   -           Suspended Solids 

CPCB             -            Central Pollution Control Board 

EPA               -             Environment Protection Act 

NRCD            -            National River Conservation Directorate 

MLSS            -             Mixed Liquor Suspended Solids 

UASB            -             Upflow Anaerobic Sludge Digester 

ASP               -              Activated Sludge Process 

WSP              -              Waste Stabilization Pond 



 
9 

 

LIST OF TABLES 

TABLE 1.1 – SALIENT FEATURES OF SEWAGE TREATMENT PLANT 

TABLE 2.1 - TSS REMOVAL EFFICIENCY 

TABLE 2.2 - BOD REMOVAL EFFICIENCY 

TABLE 2.3 - COD/BOD5 RATIO 

TABLE 3.1 - DISCHARGE STANDARDS AFTER TREATMENT 

TABLE 5.1 - SAMPLING LOCATIONS 

TABLE 5.2 - BOD AT VARIOUS LOCATIONS 

TABLE 5.3 - COD AT VARIOUS LOCATIONS 

TABLE 5.4 - TSS AT VARIOUS LOCATIONS 

TABLE 5.5 - BIODEGRADABILTY 

 

 

 

 

 

 

 



 
10 

 

LIST OF FIGURES 

FIG 1.1 SCHEMATIC DIAGRAM OF SEWAGE TREATMENT PLANT 

FIG 1.2 SCHEMATIC DIAGRAM OF SEQUENCING BATCH REACTOR 

(SBR) PROCESS 

FIG 1.3 SCHEMATIC FLOW DIAGRAM OF MBBR PROCESS 

FIG 1.4 SCHEMATIC FLOW DIAGRAM OF SUBMERGED MEMBRAN   

BIOREACTOR PROCESS 

FIG 1.5 PROCESS FLOW DIAGRAM OF BIOFOR TECHNOLOGY 

FIG 1.6 PROCESS FLOW DIAGRAM OF HIGH RATE ACTIVATED SLUDGE 

BIOFOR-F TECHNOLOGY 

FIG 3.1 TITRATION IN LAB 

FIG 3.2 PREPARING SAMPLE FOR DO 

FIG 4.1 MAP OF HARYANA 

FIG 4.2 MAP SHOWING RAI, SONIPAT 

FIG 4.3 SEWAGE TREATMENT PLANT GPS VIEW 

FIG 5.1 BOD VARIATION 

FIG 5.2 COD VARIATION 

FIG 5.3 TSS VARIATION 

FIG 5.4 BIODEGRADABILITY VARIATION 

 

 



 
11 

 

CHAPTER 1 

INTRODUCTION 

1.1  OVERVIEW 

In generally treatment of sewage water is just a way to remove the pollutants or the particles 

that are harmful by the various available treatments present from the household wastewater 

that mainly consist the organic matter from the kitchen, bathroom and daily purposes etc. 

Physical, chemical, and biological cycles are utilized to eliminate foreign substances and 

produce treated wastewater and the process where such treatment takes place is called 

Sewage Treatment Plant or Wastewater Treatment Plant. Waste water can go towards 

treatment plants through courses by means of gravity or siphons. 

1.2  SEWAGE OVERVIEW 

Mixture of water and liquid waste generated due to different activities in the community is 

termed as sewage. 

Sewage is more than 99.9% of water and less than 0.1% of solid such that if 1000kg of 

sewage sample is considered it consist of 0.45kg of total solids out of which 45% solids are 

organic in nature and 55% solids are Inorganic in nature. 

1.3  ORIGIN OF SEWAGE 

If it is generated due to industrial activity it is termed as Industrial Sewage. 

If it is generated due to domestic activity it is termed as Domestic Sewage and if it generated 

after heavy rainstorm it is termed as drainage or runoff. 

Kitchen and bathroom waste taken together is termed as Sullage. 

Domestic and Industrial Sewage taken together is termed as Sanitary sewage. 

Drainage discharge is approximately 25 to 30 times more than sanitary sewage discharge. 



 
12 

 

1.4 COMPONENTS OF WWTP 

A conventional WWTP consist of the following processes: - 

I. Screening Chamber: - Generally the purpose behind this is to eliminate the gliding 

and the suspended issue in the wastewater.  

Screen are essentially of two unique sorts FINE SCREEN and COARSE SCREEN 

COARSE SCREEN fundamentally eliminates greater particles having size range 

between 6mm – 20mm.  

FINE SCREEN fundamentally eliminates more modest size particles going from 

0.15mm – 6mm. 

II. Grit Chamber: - These are given to expulsion of Inorganic suspended particles from 

wastewater and to additionally advance the natural suspended particles to PST. These 

are designed for size greater than 0.2mm. 

III. Skimming Tank: - Skimming tanks are settled for the expulsion of oil and grease 

particles from the wastewater which if not eliminated hinders the development of 

Microorganisms needed for organic treatment. 

IV. Primary Sedimentation Tank: - These are generally provided for the removal of 

organic suspended particles from the waste water. Generally designed for both average 

and peak discharges. 

Some chemicals are also used as coagulants such as Alum and Iron salts for the 

settlement of suspended organic particles. 

V. Secondary treatment: - Secondary or biological treatment is being carried out for 

decomposition of dissolved organic matter present in the wastewater by reaction of 

micro-organisms either in the presence or absence of oxygen. 



 
13 

 

Generally, it is done by suspending the biomass in the wastewater or either by providing 

the medium for attachment of biomass and passing water through it. 

VI. Secondary Sedimentation Tank: - Secondary sedimentation tanks are basically 

provided for the settlement of dissolved organic matter. 

VII. Tertiary Treatment: - This treatment is given basically when wastewater is further 

being utilised for the drinking purposes and for gardening and other purposes so that it 

meets the required standards set by CPCB and pollution boards. 

 

 

FIG 1.1 SCHEMATIC DIAGRAM OF SEWAGE TREATMENT PLANT 

 

 

 



 
14 

 

Table 1.1 SALIENT FEATURES OF SEWAGE TREATMENT PLANT 

S NO. Particulars  Size/Capacity Quantity 

1 Inlet Box 3900 X 2000 1 

2 Manual coarse screen 1830 W 2 

3 Raw Sewage sump 14000 X 7000 1 

4 Receiving Chamber 2000 X 2000 X 3000 1 

5 Fine Screens 1510 2 

6 Detritus Chamber 5700 X 5700 X 700 1 

7 Distribution Chamber 3500 X 1200 1 

8 Aeration Tanks 32000 X 16000 X 5500 2 

10 Secondary clarifiers 31200 1 

11 Flash Mixer 2900 X 2900 1 

12 Chlorine Diffusion Chamber 7610 X 3800 X 3000 1 

13 Biological Sludge Sump 10000ǿ X 3000 SWD 1 

14 Secondary sludge lifting pump 

house 

10000ǿ X 5000 HT 1 

15 Combined sludge pump 8600ǿ X 3000 SWD 1 

16 Thickener 11400ǿ 1 

17 Thickened Sludge Sump 4000ǿ X 2000 SWD 1 

18  Thickened Sludge Pump House 4000ǿ X 5000 HT 1 

19 Sludge Drying Beds 14000 X 28000 10 



 
15 

 

1.5 Various Sewage Technologies 

There are various technologies available in India for treatment of Sewage and Wastewater that 

includes conventional treatments like Activated Sludge process that is ASP also another one 

that is Upflow Anaerobic Sludge Digester and Waste stabilisation Ponds generally called WSP 

etc. 

Also, with developing nation with growing population our aim is to keeping land requirement 

as much less as possible and high efficiency is achieved against various parameters that degrade 

quality like BOD, COD and TSS and various others, so that treated water can be easily 

discharged to rivers or can be reused in irrigation and gardening. New technologies that are 

available are Sequential Batch Reactor known as SBR process a kind of new variant of ASP 

and other emerging technology is MBBR that is Moving Bed Biofilm Reactor which are being 

approved under JNNURM projects. 

These advancements are momentarily depicted as following: -  

1.5.1 Sequencing Batch Reactor (SBR) 

SBR is nothing but new kind of variant or can say newly developed technology of Activated 

Sludge process that contains various phases. It is seen as five phase process that includes filling 

as first phase, react as second, settle as third, decant and finally idle phase respectively. In this 

technology aeration or air circulation time varies generally from 60-90 mins according to the 

capacity of the plant designed. This is new kind of process that are used in various cities in 

India. It has very good efficiency in removal of both the main parameters such as BOD and 

COD also very high effectiveness in removing nitrogen and phosphorus along with it. 

However, the energy consumption is more. Diagram of SBR process is presented in Fig. 1.2. 



 
16 

 

FIG 1.2: SCHEMATIC DIAGRAM OF SEQUENCING BATCH 

REACTOR (SBR) PROCESS 

ADVANTAGES 

➢ Highly effective against BOD as well as N and P removal. 

➢ Observe very less presence of foul smell and corrosive gases 

➢ Aesthetics are also being improved using this process. 

➢ In this there is no requirement of return activated sludge pumping stations and 

secondary sedimentation tanks. 

➢ Capability to oversee and treat variable stacking conditions, for example, typical, 

diurnal, weaken storm and stun loads. 